PARTS & ASSEMBLY

Hardware

@m(@mm@:‘m

#1 Screw (10mm) #2 Bolt (10mm) #3 Bolt (65mm) #4 Flat Washer
Qty. 4 Qty. 8 Qty. 2 Qty. 4
#5 Flat Washer #6 Nut Cap #7 Storage #8 Concession Stand
Qty. 12 Oty. 4 Compartment Handle Handle
& Screws Oty. 1
Qty. 1

r—-—-—__‘_
A
#9 Concession Stand#10 Concession Stand #11 Concession #12 Concession
Handle Bracket Door Plate Stand Handle Stand Handle
Qty. 1 Oty. 1 Screw (12mm) Screws (8mm)
Qty. 1 Oty. 2




o SN

(A) Main Unit (B) Kernel Measuring  (C) Concession (D) Oil Measuring
Cup Stand Spoon (1 tbsp.)

v 2 o

(E) Push Handle (F) Axle Bolts (G) Wheel (H) Wrench

—

1.

(1) Base Support (J) Cross Bar (K) Leg Assembly (L) Popcorn Scoop

Assembly of Handles - me SCRE Qzmmt

Attach #7 Handle . .‘Q@,_..@-

and Screws @»‘giu

to Storage

Compartment door. HANGLE BRACKET

Attach #8

Concession

Stand Handle
and parts using
these directions:




